TAMIYA

PARTS
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Y Specifications are subject to change without notice.

*Technische Daten kénnen im Zuge ohne Ankiindigung verandert werden.
* Caractéristiques pouvant &tre modifiées sans information préalable.
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PARTS

T evenneanaanans X1

Chassis 9335492
Chassis

AIUR seerreriininiia. X2
Drive belt 53987

Antriebsriemen

Courroie

ZAVEEAY (A F—TF—LfT) -X2
Front tire

Vorderer Reifen

Pneu avant

U RAY (1 F—Tx—Lfh)
Rear tire

Hinterer Reifen

Pneu arriére

TOTFISA T vevvaeens x1
Antenna pipe 6095010
Antennenrohr

Gaine d'antenne

FEEAT I ceeerieen X1
Caution sticker

Vorsicht Sticker

Sticker de precaution

TR S—FY vvenes X1
Spur gear 51314
Stimradgetriebe
Pignon intermédiaire

E—F—< 7 MEFE 9400669
Motor mount bag

BM18 x1 3s14044

Motor-Lager Beutel 23T = A >+
Sachet de support-moteur 23T Pinion gear
@.‘ﬁ;ﬁl ‘5“'“;:: "'p;I:lE/ 23Z Motorritzel
i t
mome | M BMi5 x»  Federstit Fignon moteur 23 dents
(O 3X10mAO—ER BM8 x1  &os—ow7k 9805702 Epinglométalique
M Screw 3450074 Center shaft | BM19 x1 3514048
9BBO4“1;4><1 Schraube Zentralwolle BM16 x2 s1000 17TE= A2y
Vis Axe central YA I —RTUY 17T Pinion gear
(D) ::72 Motc\rr:tzel17 dont
3mmAy Z 7w b 3X3mnAN—H— Servo saver spri ignon moteur 17 dents
pring (small)
5242 ;90# mt BM9 Spacer Servo-Saver-Feder (klgin)
o icherungsmutter Distanzring Ressort de sauve-servo
9805991 Ecrou nylstop 53539 Entretoise (petit) 18TS—U
= BM20 Pulley
BM3 3“‘"‘v'7v"/‘:"’_ BM‘!O 340 7mm AN —H— BM17 x1 51000 g Rolle
B2 b Q] & B et
50586 I : ) W
Rondelle gacsﬁ-lﬁ Entretoise Servo saver spring (large)
BM4 3mEuvs 4.5X3.5m7 SV IIAT B e 9roP)
E-Ring BM11 Flanged tube (grand)
50380 Circlip Kragenrohr
9808021 Tube a flasque
[]:@ﬂmm smtZn—H—)l ZEPUVTHRE @) U
Ball connector BM12 Steering post
BM5 x18 éugelkopf 5 rotul Lagerzapfen der Lenkung
9804205 onnecteur & rotule 9808151  Colonnettes de direction
smnEEA—R—IbFw b BM13 vL&¥Fvza GR
BM6 Ball connector nut Urethane bushing (red)
G]H X1 Kugelkopf-Mutter 53577 Urethan-Buchse (rot) G L_) | I—
9804206 Ecrou-connecteur a rotule Bague polyuréthane (rouge) T
SmmER—R—ILF v b (58)
C[ﬁ BM7 Ball connector nut {short) ml\llllll\lll“lll\\l 7(?un/t :j;ew RINASIVF2—T ~eene X1 BM21 £—%—<v>h
X1 Kugelkopf-Mutter (kurz) Spiral tube 8000107 X1 Motor mount
9808012 Ecrgou-cgnnecteur(é rotLIe BM14 x2 s.e fzsngungsschraube Spiralschlauch 5405046 Motor-Lager
(court) 9805886 IS de montage Tube spiralé Support-moteur
47 MEEE 9400671
Shaft bag ] BS10 4mmF7I§‘/:)I‘Dl‘(‘/7t1“‘/|~
Achse-Bute BS5  sxaams o ah BO10 " ranpetookne [ ol
Sachet d’axes X g%?r;gij:gllmi :haft 9805557 Ecrou nylstop a flasque FA—ILTORIL (&)
Biellette & pas inversés BS13  Wheel axie (short)
. X2 Rad-Achse (kurz)
I ] 5X9mmtiA—HR—Jb 9808152 Axe de roue (court)
Ball connector
X2 3X48.5mm 47 b
BS1 x2 Shaft BS6 3x3im&—iSyoibieTh BS11 x2 Kugelkopf - otule |
Achse X2 Turn-buckle shaft 9805611 :E:m
Axe 9808154 Spann-Achse o
Biellette a pas inversés FooEY
| King pin RA—IVTVRIL (&)
BS12 x4 BolzenfirArretierstick ~ BS14  Wheel axle (long)
BS2 x2 3x46miv7 b 9804312 Axe de verouillage X2 Rad-Achse (lang)
51093 Shaft BS7 3x23m&2—rnvaiieTh 9808153  Axe de roue (long)
Achse Turn-buckle shaft
Axe 2520022 gpa"nrt\t-A?hse . ) | I Ii
iellette & pas inversés -
C ' ° BS15 F517vv7h (@
A S T X2 Drive shaft (short)
BS3 x4 26x27mzv 7 E?B o star7  Antricbswelle (kurz)
96804301 Acﬁse ooa4313 Sechskant-Nabe Arbre d'entrainement (court)
Axe Entrainement hexagonal I_U
1
— 2X9.8m%/ %7 b YR TIAINT vt — BS16 FS5r7v47k (B
BS4 x4 Shaft BS9 Rear axle washer X2 Drive shaft {long)
0805776 Achse X2 Hintere Beilagscheibe der Achse 51316 Antriebswelle (lang)
Axe 9804305 Rondelle d'axe arriére Arbre d'entrainement {long)
S IN—455E 9400672 BD3 FAIWT—IV GR)
Oil seal {red) BD6 xs
Dilmp?r pa.{‘tséxag I %' Olabdichtung (rot) 50597 BD7 x2 i39%7
Dampferteile-Beute . 9805486 Joint d'étanchsité (rouge) 3oy~ 4 () ACIWRTVVY ()
Sachet de piéces d’amortisseurs O-ring (red) Coil spring (short)
EULS BD4 A2 =1 (R) O-Ring (rot) gg'sr:gftdlfgli(ggge)ﬂ (court)
BD1 2meEU> Oil seal (green) Joint torique (rouge)
X8 E-Ring Olabdichtung (griin)
50588 Circlip 50600 Joint d'étanchéité (vert)
in w00 D s oo
JAIWRATIYT (&)
BD2 vxbtrovk (&) BD5 ©xtrovk(®) Coil spring (long)
Piston rod (short) X2 Piston rod (long) Spiralfeder {lang)
50601 Kolbenstange (kurz) 9805917 Kolbenstange (lang) Ressort hélicaidal (long)

Axe de piston {court)

Axe de piston (long)
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TAMIYA

U LEE
. 5X0.2mm3s s
PARTS Shim bag BH2 "3k,
Scheibe-Beutel X10 Scheibe
Sachet de cale 53587 Cale
4X0.2mm3/ Ly
., ) o ) BH3 Shim
K EEEBRIED LEBICASTWET, Pty T IBELTESTIEEL, X10 Scheibe
*Extra screws and nuts are included. Use them as spares. 53586 Cale
* Es liegen zusétzliche Schrauben und -muttern bei. Als Ersatzteile verwenden.
*Des vis et des écrous supplémentaires sont inclus. Les utiliser comme piéces de rechange. 10X0.2mm/ Ls, 3%0.2mn/ L
BH1 Shim BH4 Shim
X10 Scheibe X10 Scheibe
et e A 53588 Cale 53585 Cale
NTV R85 85074
Ball bearing bag Ea" b"eafing
Kugellager-Beutel ugetager P RESSE A
5 ki Roulement a billes B 9465729
Sachet de roulements 3 billes Screw bag A
BE4 730877 UG Schraubenbeutel A [mmmm 3x8mmAL R
Ball bearing Sachet de vis A BA3 Screw
X2 Kugellager X17 Schraube
BE1 x4 9808022  Roulement 4 billes 9805853 Vis
53126
151075 84ORT YUY [mmmm 3X15mm3LE R 2.6X8mmFL LR
Ball bearing BES Ball bearing Screw Screw
Kugellager X2 Kugellager BA1 x2 Schraube BA4 x4 Schraube
Roulement a billes 9805672 Roulement a billes 9805859 Vis 40121 Vis
BE2 10507 Y5 8504471 3X10mmALE R 2.6X5mbkZRAER
Ball bearing BEG6 Metal bearing Screw Screw
X8 Kugellager X4 Metall-Lager BA2 x19 Schraube BAS5 x4 Schraube
51239 Roulement a billes 9805185  Palier en métal 9804159 Vis 9804310 Vis
EALEFE B 9465730 ERESEE C 9465731
Screw bag B Screw bag C - =
Schraubenbeutel B Schraubenbeutel C 3><6mmg;e“;vh ez
Sachet de vis B Sachet de vis C BC4 x1 Schraube
Vis
[}inmm11n1liunmmmumumﬂm 3x23mmgu:“1 ﬂ)mm 3><12mmgl€1 3x12mALLER 3X10mA Y T EX
crew crew Screw Tapping screw
BB1 x2 Schraube BB4 x2 Schraube BC1 x18 Schraube BC5 x1 Schneidschraube
9804202 Vis 9805977 Vis 96805898 Vis 50577 Vis taraudeuse
DMW 3X16mmIE X W 3X8mmILE X 3x6mALE R 2.6X10mE Yy Y TER
Screw Screw Screw Tapping screw
BB2 x1 Schraube BBS5 xs Schraube BC2 x1 Schraube BC6 x1 Schneidschraube
9808156 Vis 9805696 Vis 96805636 Vis 50575 Vis taraudeuse
DW 3X14mnIER Dmm 3X6nnIE 2 3IX6MMF 4y FRIY1— 3X2.5mn1 ERY
BB3 Screw BB6 Screw Cap screw mm BC7 Grub screw
1 Schraube x5 Schraube BC3 x2 Zylinderkopfschraube X5 Madenschraube
9808155 Vis 9804286 Vis 9808013 Vis a téte cylindrique 9805777 Vis pointeau
R—IL T 7EBERISEE 9400670
Ball differential bag 32 F b
Kugeldifferential-Beutel “ A Z I
Sachet de différentiels  billes 2xasmt T KT O BGT " gal
BG4 x2 Cap screw X24 Kugel
9949350 Zylinderkopfschraube Bille
Vis a téte cylindrique
2mmEy 24y '
BGy 2™RvZF vk | BG5 x2 51315
Lock nut —— s N
X2 Sicherungsmutter 779317k (&)
9949350 Ecrou nylstop Diff joint (long)
Differential-Gelenk (lang)
620RSARNT YUY I Accouplement de
BG2 Ball thrust bearing diftérentiel (long)
X2 Druckkugellager _
9949300 Butée 2 billes o= BG6 x2 s1315
- N F7Iaqk (|) . x =
BG3 Z7A7U¥Y Diff joint (short) BG8 F77L—+ BGY 37TR—iLF7 I —U—
m %2 Diff spring Differential-Gelenk (kurz) X4 Diff plate X2 37T Ball differential pulley
9949209 Differentialfeder |— Accouplement de 51287 Differentialplatte 53088 37Z Kugeldifferential-Antriebsrad
Ressort de diff = différentiel (court) Plaquette de diff Poulie de diff. a billes 37 dts

T ELSFE 9400675

Tool bag 15— ) (#900) - X1

Werkzeug-Beutel
Sachet d'outillage

Damper oil
Dampfer-Ol

Huile pour amortisseurs

5mm7 Y A AL

T IIT AT} BT1 Adjuster
L) X112 Einstellstick
51283 Chape arotule
57 v AR —
BT2 Adjuster
X2 Einstellstiick
50875 Chape a rotule

FEYTFUYZ cvneeneean
Molybdenum grease
Molybdanfett

Graisse de molybdéne

ToTFFEeyS
Antenna cap
Antennenkappe
Capuchon d’antenne

87022

53445

FNAEELYF (2.5mL) +X1 2990050
Hex wrench (2.5mm L)
Imbusschliissel (2,5mm L)

Clé Allen (2,5mm L)

NARELTF (2mm) -X1 2990027

FAFILT—FVR 1
Anti-wear grease 53439
VerschieiB minderndes Fett
Graisse anti-usure

Hex wrench (2mm)
Imbusschlissel (2mm)
Clé Allen {(2mm)

FELUF o]
Box wrench 50038
Steckschlissel

Clé a tube

ANAELYF (1.5m) -X1 50038
Hex wrench (1.5mm)}
Imbusschlissel {1,5mm)

Clé Allen (1,5mm)

;

R—IVT T YR cerverennecs X1
Ball Diff Grease 53042
Fett fiir Kugeldifferential

Graisse pour différentiel a billes

FAAINE X3
Nylonband 50595
Nylonband

Collier en nylon

mET—7 (8-20X120mm) ----X1
Double-sided tape (black) 50171
Doppelklebeband (schwarz)
Adhésif double face (noir)

FPIVETSAT—F ceerveennens X1 AR TF—F (20X100mm) -+X2
Aluminum glass tape Sponge tape
Aluminium-Glasfaser Klebeband Schaumgummi-Klebeband
Bande renforcée aluminium Bande mousse
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AFTER MARKET SERVICE CARD

When purchasing Tamiya replacement parts, please take or
send this form to your local Tamiya dealer so that the parts
required can be correctly identified and supplied. Please
note that specifications, availability and price are subject to
change without notice.

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie TAMIYA-Ersatzteile kaufen méchten, nehmen Sie
bitte zur Unterstiitzung dieses Formular mit zu lhrem
drtlichen Fachhandler. Bezlglich der Angaben, der
Lagerhaltung der Artikel und der Preise sind Anderungen
vorbehalten.

SERVICE APRES-VENTE

LISTE DE PIECES DETACHEES

Afin de vous permettre de vous procurer des piéces de
rechange Tamiya, amenez cette liste & votre point de vente
Tamiya qui ne manquera pas de vous renseigner. Veuillez
noter que les caractéristiques, disponibilité et prix peuvent
changer sans avis préalable.

PARTS CODE
9335492  Chassis
9005870 A Parts (A1-A16, 2 pcs.)
51307 DBO1 B Parts (B1-B10)
51308 DBO1 C Parts (C1 & C2)
51309 DBO01 D Parts (D1 & D2)
51310 DBO1 E Parts {(E1 & E2)
51311 DBO1 F Parts (F1)
9115204 K Parts (K1-K5, 2 pcs.)
9115202 L Parts (L1-L8)
51312 DBO01 M Parts (M1-M4)
51313 DBO1 R Parts (R1 & R2)
51000 Hi-Torque Servo Saver (Black)
Q Parts (Q1-Q6) X1 Servo Saver Spring (Small) (BM16) x2
Servo Saver Spring {Large) (BM17) x1
50598 CVA Mini Shock Unit Il V Parts (V1-V11, 2 pcs.)
50599 CVA Mini Shock Unit [| W Parts (W1-W3, 2 pcs.)
50950 CVA Shock Unit Il (Short/Long) X Parts (X1-X11, 2 pcs.)
0225073 *1 Y Parts (Y1-Y3, 1 pc.)
51314 48 Pitch Spur Gear (91T)
53987 *1 TAF501X Drive Belt (369mm, 1 pc.)
9465729  Screw Bag A
9465730  Screw Bag B
9465731  Screw Bag C
9400672  Damper Parts Bag
9400670  Ball Diff. Parts Bag
9400669  Motor Mount Bag
9400671  Shaft Bag
9400675 Tool Bag
9805859  3x15mm Screw (BA1 x4)
9804159  3x10mm Screw (BA2 x10)
9805853  3x8mm Screw (BAS x5)
40121 2.6x8mm Screw (BA4 x5)
9804310  2.6x5mm Screw (BA5 x5)
9804202  3x23mm Countersunk Head Screw (BB1 x2)
9808156  3x16mm Countersunk Head Screw (BB2 x2)
9808155  3x14mm Countersunk Head Screw (BB3 x2)
9805977  3x12mm Countersunk Head Screw (BB4 x5)
9805696  3x8mm Countersunk Head Screw (BB5 x4)
9804286  3x6mm Countersunk Head Screw (BB6 x4)
9805898  3x12mm Screw (BC1 x10)
9805636  3x6mm Screw (BC2 x2)
9808013  3x6mm Cap Screw (BC3 x2)
50577 3x10mm Tapping Screw (BC5 x10)

50575 2.6x10mm Tapping Screw (BC6 x5)
9805777  3x2.5mm Grub Screw (BC7 x10)
50380 E-ring Set (BD1 x12, BM4 x4}
50588 2mm E-ring (BD1 x15)
50601 GCVA Shock Unit If Piston Rod (BD2 x2)
9805486  Oil Seal (Red, BD3 x2)
50600 CVA Mini Shock Unit Il Oil Seal (Green, BD4 x6)
9805917  Piston Rod (Long, BD5 x2)
50597 Damper O-ring (Red, BD6 x10}
53927 DF-03 Setting Spring Set
(BD7 & BD8, 2 pcs. each)
53126 1510 Sealed Ball Bearing (BE1 x2)
51239 1050 Ball Bearing (BE2 x4)
53030 850 Sealed Ball Bearing {BE3 x4)
9808022 730 Ball Bearing (BE4 x4}
9805672 840 Ball Bearing (BE5 x2)
9805185 850 Metal Bearing (BES x2)
9949350  2x25mm Cap Screw & 2mm Lock Nut
(BG1 & BG4, 2 pcs. each)
9949300 620 Ball Thrust Bearing (BG2 x2)
9949299  Ball Diff. Spring (BG3 x2)
51315 *1 DBO1 Diff. Joint (BG5 & BG6, 1 pc. each}
51287 *1 Large Ball Diff. Plate (BG8 x2)
53988 *1 Ball Diff. Pulley (37T) (BGY x1)
53588 10mm Shim Set (BH1 x10...etc.)
53587 5mm Shim Set (BH2 x10...etc.)
53586 4mm Shim Set (BH3 x10...etc.)
53585 3mm Shim Set (BH4 x10...etc.)
9804194  3x10mm Screw (BM1 x2)
9805991  3mm Lock Nut (BM2 x4)
50586 3mm Washer (BM3 x15)
9804205  5mm Ball Connector (BM5 x4)
9804206  5mm Ball Connector Nut (BM6 x4)
9808012  5mm Ball Connector Nut (Short, BM7 x5)
3450074  Center Shaft (BM8)
53539 5.5mm Aluminum Spacer Set (BM9 x4...etc.)
9805645  3x.07mm Spacer (BM10 x10)
9808021  4.5x3.5mm Flanged Tube (BM11 x2)
9808151  Steering Post (BM12 x2)
53577 TRF Damper Urethane Bushing (BM13 x10)
9805886  Mount Screw (BM14 x2)
9805702  6mm Snap Pin (BM15 x10}
3515044 23T Pinion Gear (BM18)
3515043 17T Pinion Gear (BM19)

53989 Center Pulley (18T) (BM20 x2)
5405046  Motor Mount (BM21)

9805681  3x48.5mm Shaft (BS1 x4}

51093 TB Evolution IV 46mm Sus. Shaft (BS2 x4)
9804301  2.6x27mm Shaft (BS3 x4)

9805776  2x9.8mm Shaft (BS4 x10)

9805902 *1 3x42mm Tumbuckle Shaft (BS5 x2)
9808154  3x32mm Tumbuckle Shaft (BS6 x2)
2520022  3x23mm Turnbuckle Shaft (BS7 x1)
9804313  Hex Hub (BS8 x2)

9804305  Rear Axle Washer (BS9 x2)
9805557  4mm Flange Lock Nut (BS10 x4)
9805611  5x9mm Ball Connector (BS11 x5}
9804312  King Pin (BS12 x4)

9808152  Wheel Axle (Short, BS13 x2)
9808153  Wheel Axle (Long, BS14 x2)

51317 DBO01 Rear Drive Shaft (BS15 x2)
51316 DBO1 Front Drive Shaft (BS16 x2)
51283 5mm Reinforced Adjuster (BT1 x8)
50875 5mm Ball Connector (BT2 x8)
8000107  Spiral Tube

2990050  Hex Wrench {2.6mm L)

2990027  Hex Wrench (2mm)

50038 Tool Set (Box Wrench, 1.5mm Hex Wrench...etc.)
50171 Heat Resistant Double-Sided Tape
50595 Nylon Band w/Metal Hook (10 pcs.)
53042 Ball Diff. Grease

53439 Anti-Wear Grease

87022 Molybdenum Grease

53689 540-J Motor

6095010  Antenna Pipe (30cm) (Black)
1050670  Instructions

" Requires 2 sets for one car.
R/C SPARE PARTS & HOP-UP OPTIONS
Itemn No.

53443 Silicone Damper Oil Soft Set (#200, #300, #400)
53444 Silicone Damper Oil Medium Set (#500, #600, #700)
53445 Silicone Damper Oil Hard Set (#800, #900, #1000)
53929 Dirt-Tuned Motor (27T)

53930 Super Stock Motor Type-BZ (23T)

54015 DBO1 Assembly Universal Shaft (Front)

54016 DBO1 Assembly Universal Shaft (Rear}

54017 DBO1 Front One-Way Set

54017 DBO1 Slipper Clutch Set
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For Japanese use only!
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YIR— (A coveveeenenenenenennn, 370F 0225073
850X 5L (RR) < v v vrrmearirerenans 120 9805185
BAONT U2 () o vvevernrereenes 800F) 9805672
730RT UL AME) -+ -+++1,500/ 9808022
E—H—Y R -++2,200F 9400869
FEm BT P -+-7400] 5405046

BB = TR 320 3450074
AT TUTRIE () v evvvrereceres 9808151
23T A4 - . 3515044
17TE_ A% 3515043
RISAZIVF21—T 8000107
IR D2F) 9805886
4.5X35MT I INA T (2 ) v v et 220M 2808021

3X10mMARO—ER (2F) - rveeree
3X0.7mmAN—H— (10fE) -+~ -« -+
6MMR Iy T (10{E) xeeevrere
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smED—R—IbFy - (ME) -
smZO—R—)bF b (&5 - -

*150 9804194
+280M 9805645
» 250 9805702
+250M 9804205
++260M 9804206
+ - 280/ 9808012

MMy 2y b (AE) + - e ceeeees+.-230] 9805991
:/.\,7 h@%ﬁ ................ . 9400671
A= IVT )V (5E-21 ) - 9808152
RA—IT ORIV (K- 2@) 9808153
FHE (47) . 9804312
7 \ﬁ/ \7 (21@) ...................... 980431 3

VYT ORIVT v — (2{F) 9804305
5X9mmEO—R—IL(5@) -+ -+ . 9805611
3Xd42mR—2/) Vw7 )virw 7 b (27) « + - <3001 9805902
3X2mE—2/ w77 b (27) - - - <300 9808154
3X28mA—2// N\ ib w7 (17 -« - - 2401 2520022

3x48.5mm3 7 b (47) 9805681
2.6 X% 27mm/ 4 7 b (42) 9804301
2X9.8mns ¥ 7 b (102K) 9805776
amzZoavotve (41.) . 9805557
FIN—ERERLSEE e e r e . 9400672
EXbrayRER-24) e . 9805917
FAIT—IV G- 2MF) -+ -+ - 9805486
R—IVT 7 EBERAREE - . 9400670
E‘Z&.—;&A. crastensen . 9465729
BX1GMMALER (4AR) »eoreerees . 9805859
3x10mmzLER (1 0215) Trererees . 9804159
3XBMMALEZ (BA) «oeeerveene . 9805853
2.6X5MbSAER (5A) »oxver . 9804310
ERESHEB e . 9465730
3X 23mnL LR (27) 9804202
3X16mM LR (24) - - 9808156
3X14mI ER (27) -+ 9808155
3X12mnl X (53) - 9805977
3X8mMM R (4%) - - 9805696
3XEMMMLER (478) == o vvvere . 9804286
Exg—éﬁ ................... o 9465731
IX12mALER (10FR) <o vveveer . 9805898
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